

• HORMONES •

Pellets & Injectables

MEDICATION	FORM	STRENGTH
Estradiol	Implantable pellet	6mg, 10mg, 12.5mg, 15mg, 18mg, 20mg, 22mg, 25mg, 37.5mg, 50mg
Testosterone	Implantable pellet	12.5mg, 18mg, 25mg, 37.5mg, 40mg, 50mg, 55mg, 87.5mg, 100mg, 200mg
Testosterone/ Anastrozole	Implantable pellet	75/4mg 100/4mg
Testosterone Cypionate <small>Rx</small>	Injection 5mL vial	200mg/mL
Testosterone Cypionate	Injection 30mL vial	200mg/mL
Testosterone Cypionate/ Propionate	Injection 30mL vial	200/10mg/mL

• HORMONES •

Creams & Topicals

MEDICATION	FORM	STRENGTH
Bi-Estrogen (50/50) <small>Rx</small>	Cream 30g or 90g	1mg/g to 10mg/g 10mg/g to 20mg/g available with Testosterone upon request
Bi-Estrogen (80/20) <small>Rx</small>	Cream 30g or 90g	1mg/g to 10mg/g 10mg/g to 20mg/g available with Testosterone upon request
Estradiol <small>Rx</small>	Cream 30g or 90g	up to 10mg/g 10mg/g to 20mg/g available with Testosterone upon request
Estriol <small>Rx</small>	Cream 30g or 90g	up to 10mg/g 10mg/g to 20mg/g available with Testosterone upon request
Progesterone <small>Rx</small>	Cream 30g or 90g	50mg/g 100mg/g 200mg/g
Testosterone <small>Rx</small>	Cream 30g or 90g	up to 100mg/g 100mg/g to 200mg/g

• HORMONES •

Oral Supplements

MEDICATION	FORM	STRENGTH
Estradiol (SL) <small>Rx</small>	30 or 90 sublingual tablets	1mg
Progesterone <small>Rx</small>	30 or 90 troches	100mg 200mg
Progesterone (IR) <small>Rx</small>	30 or 90 capsules	50mg 125mg 225mg 300mg
Progesterone (MC) <small>Rx</small>	30 or 90 capsules	125mg 225mg 300mg 400mg
Progesterone (SL) <small>Rx</small>	30 or 90 sublingual tablets	up to 50mg 50mg to 100mg

• HORMONES •

Adjunctive Therapy

MEDICATION	FORM	STRENGTH
Anastrozole <small>Rx</small>	30 or 90 capsules	0.25mg 0.5mg
Clomiphene <small>Rx</small>	30 or 90 capsules	51mg
Anastrozole <small>Rx</small>	Sublingual Drop	0.25mg/0.2mL
Clomiphene <small>Rx</small>	Sublingual Drop	25mg/0.2mL
DHEA <small>Rx</small>	30 or 90 capsules	20mg 25mg 50mg
Enclomiphene <small>Rx</small>	30 or 90 capsules	25mg 50mg

• HORMONES •

Thyroid Wellness

MEDICATION	FORM	STRENGTH
Liothyronine (T3)/ Levothyroxine(T4) <small>Rx</small>	30 or 90 capsules	30mcg (3/27) 60mcg (6/54) 90mcg (9/81) 120mcg (12/108)

• MEN'S SEXUAL WELLNESS •

MEDICATION	FORM	STRENGTH
Sildenafil <small>Rx</small>	30 or 90 troches	50mg 100mg
Sildenafil/ Tadalafil <small>Rx</small>	30 or 90 troches	200mg/40mg
Tadalafil (SL) <small>Rx</small>	30 or 90 troches	10mg 20mg
Oxytocin/ Tadalafil (MC) <small>Rx</small>	30 or 90 capsules	25 IU/7mg 50 IU/12mg

• MEN'S SEXUAL WELLNESS •

MEDICATION	FORM	STRENGTH
Sildenafil (MC) <small>Rx</small>	30 or 90 capsules	36mg 75mg
Tadalafil (MC) <small>Rx</small>	30 or 90 capsules	7mg 12mg 17mg 25mg

• WOMEN'S SEXUAL WELLNESS •

MEDICATION	FORM	STRENGTH
Arousal Cream Sildenafil/ Arginine/ Isosorbide Din/ Pentoxifylline <small>Rx</small>	Cream 5g or 10g	30/60/0.3/25mg/g

• WEIGHT LOSS •

MEDICATION	FORM	STRENGTH
Naltrexone <small>Rx</small>	30 or 90 capsules	1.0mg 1.5mg 3.0mg 4.0mg 4.5mg 5.0mg
Phentermine/ Topiramate (MC) <small>Rx</small>	30 or 90 capsules	20/50mg 15/180mg
Bupropion/ Naltrexone <small>Rx</small>	30 or 90 capsules	90/10mg
		180/20mg
Semaglutide <small>Rx</small>	30 ml Sublingual	1mg/mL 2mg/mL

• HAIR REGROWTH •

MEDICATION	FORM	STRENGTH
82M Minoxidil/ Tretinoin/ Fluocinolone <small>Rx</small>	Solution 8x15mL bottles 12x15mL bottles	5%/0.01%/0.01%
82F Minoxidil/ Tretinoin/ Fluocinolone/ Finasteride <small>Rx</small>	Solution 8x15mL bottles 12x15mL bottles	5%/0.01%/0.01%/0.25%
82D Minoxidil/ Tretinoin/ Fluocinolone/ Dutasteride <small>Rx</small>	Solution 8x15mL bottles 12x15mL bottles	5%/0.01%/0.01%/0.75%
Dutasteride/ Anastrozole <small>Rx</small>	30 or 90 capsules	0.8mg/0.15mg
Dutasteride <small>Rx</small>	30 or 90 capsules	0.8mg
Finasteride <small>Rx</small>	30 or 90 capsules	0.25mg 0.5mg
Minoxidil/ Finasteride <small>Rx</small>	Solution 50mL bottle	5%/0.1%

• ANESTHETICS & PAIN MANAGEMENT •

MEDICATION	FORM	STRENGTH
LET Lidocaine/ Epinephrine/ Tetracaine	Gel Pack of #10 3mL syringes	4%/0.18%/0.5%
BLT Benzocaine/ Lidocaine/ Tetracaine <small>Rx</small>	Gel 30g or 60g jar or pump	10%/10%/4%
BLT Benzocaine/ Lidocaine/ Tetracaine <small>Rx</small>	Cream 30g or 60g jar or pump	20%/6%/4% 20%/10%/4%
BLT with DMSO Benzocaine/ Lidocaine/ Tetracaine/ DMSO <small>Rx</small>	Cream 30g or 60g jar or pump	20%/6%/4%/10%
BLT Benzocaine/ Lidocaine/ Tetracaine	Cream 100mL airless pump	20%/6%/4%

• ANESTHETICS & PAIN MANAGEMENT •

MEDICATION	FORM	STRENGTH
Cholestyramine Rx	Ointment 30g jar	10%
Lidocaine Rx	Ointment 30g jar	30%
Tetracaine Rx	Lollipop	0.50%

• DERMATOLOGY & AESTHETICS •

MEDICATION	FORM	STRENGTH
Blackburn's Mix Hydroquinone/ Tretinoin/ Triamcinolone <small>Rx</small>	Cream 60g or 120g jar	0.33%/0.06%/0.024%
Hydroquinone <small>Rx</small>	Cream 30g jar	4% 6% 8%
Hydroquinone/ Tretinoin/ Triamcinolone <small>Rx</small>	Cream 60g or 120g jar	6%/0.05%/0.025%
Hydroquinone/ Tretinoin <small>Rx</small>	Cream 30g jar	4%/0.5%
Hydroquinone/ Hydrocortisone/ Kojic Acid/ Tretinoin <small>Rx</small>	Cream 30g jar	4%/0.5%/3%/0.05%
Ketoconazole with DMSO <small>Rx</small>	Solution 15mL bottle	2%/10%

• ADVANCED WOUND CARE •

MEDICATION	FORM	STRENGTH
Ketoconazole (Crack Cream)	Cream 4oz jar (120g)	2%

• DENTAL ANESTHETICS •

MEDICATION	FORM	STRENGTH
PFG Prilocaine/ Lidocaine/ Tetracaine (Mint or Strawberry) <small>Rx</small>	Dye-free gel 30g jar	10%/10%/4%
PFG Thickened Prilocaine/ Lidocaine/ Tetracaine (Mint or Strawberry) <small>Rx</small>	Dye-free gel 30g jar	10%/10%/4%
PFP Lidocaine/ Prilocaine/ Tetracaine/ Phenylephrine (Mint or Strawberry) <small>Rx</small>	Dye-free gel 30g jar	10%/10%/4%/2%
Lidocaine/ Triamcinolone/ Diphenhydramine <small>Rx</small>	Oral paste 5g bottle	2%/0.1%/0.13%

• VITAMIN IV INFUSIONS & INJECTIONS •

MEDICATION	FORM	STRENGTH
MCC (B12) Methionine/ Inositol/ Choline/ Cyanocobalamin	Injection 30mL MDV	2.5%, 5%, 5%, 0.01%
Myer's Cocktail Thiamine/ Niacinamide/ Pyridoxine/ Sodium Ascorbate/ Calcium Gluconate/ Magnesium Chloride	Intravenous/ Injection 30mL MDV	30mg/30mg/30mg/100mg/30mg/60mg per mL
Amino Complex Glutamine/ Arginine/ Lysine/ Lidocaine	Intravenous 30mL MDV	30mg/75mg/75mg/10mg per mL
Vitamin C with Zinc Sodium Ascorbate/ Zinc	Intravenous 30mL MDV	500mg/5mg per mL
Vitamin B Complex Niacinamide/ Pyridoxine/ Thiamine/ Leucine	Intravenous/ Injection 30mL MDV	25mg/25mg/25mg/2.5mg

COMING
 IN 2024